& frontiers | Frontiers in Antibiotics

@ Check for updates

OPEN ACCESS

EDITED BY
Jianping Xie,
Southwest University, China

REVIEWED BY
Muhammad Asif Zahoor,

Government College University, Pakistan
Mohammad Tahir Siddiqui,

Indian Institute of Technology Delhi, India

*CORRESPONDENCE

Jan-Ulrich Kreft
j.kreft@bham.ac.uk

Cansu Uluseker
c.uluseker@bham.ac.uk

Sasikaladevi Rathinavelu
Sasikaladevi.rathinavelu@eawag.ch

These authors have contributed
equally to this work and share
first authorship

RECEIVED 12 November 2023
ACCEPTED 12 January 2024
PUBLISHED 12 February 2024

CITATION
Rathinavelu S, Uluseker C,

Sonkar V, Thatikonda S, Nambi IM

and Kreft J-U (2024) Mapping the scarcity of
data on antibiotics in natural and engineered
[...]
drugs, which cannot be sold without a prescription from a qualified
medical practitioner. Unrestricted over-the-counter sales in retail
pharmacies combined with self-prescription for acute illness is a
common practice (Blanchard et al., 2021; Kotwani et al., 2021). Self-
prescription of antibiotics is mostly for viral-associated fever,
cough, cold and acute diarrhoea, which are self-limiting. About
64% of patients in India self-prescribe antibiotics, which can be
attributed to a lack of stringent rules and monitoring and a lack of
awareness as well as commercial interests and economic growth

Frontiers in Antibiotics 05

2 4

enabling easy access to antibiotics (Subedi et al., 2017; Kotwani
et al, 2021). A rise of 67% in antibiotic consumption in BRICS
countries (Brazil, Russia, India, China, and South Africa) is
expected by 2030. High population density and easy access to
healthcare inadvertently increase the antibiotic consumption rate.
A cross-sectional analysis based on the private sector drugs sales
data set of PharmaTrac (Koya et al., 2022) reported a total defined
daily dose of 5071 million in India of which 47.1% are unapproved
formulations. Further, depending on the class of antibiotics
consumed, 40-90% are excreted as active forms by humans,

frontiersin.org


https://doi.org/10.3389/frabi.2024.1337261
https://www.frontiersin.org/journals/antibiotics
https://www.frontiersin.org

Rathinavelu et al.

10.3389/frabi.2024.1337261

TABLE 2 Antibiotics of class sulfonamide and dihydrofolate reductase inhibitors reported in sewage across India.

Antibiotic

Concentration (ug L)

Location Reference

Sulfamethoxazole 1.19 (Subedi et al., 2015)
Chennai
0.254 Southern
0.07 Coimbatore
0.298 Central Patna
0.538 Eastern Kolkata (Shimizu et al., 2013)
Trimethoprim 0.0948
Chennai
0.0574 Southern
0.0143 Coimbatore
0.063 Central Patna
51.82 Ghaziabad (Singh et al., 2014)
Northern
5.11 Lucknow

which end up in the sewage. Table 2 presents the antibiotics with
their concentration reported in sewage across India.

4.1 Antibiotics in wastewaters and
treatment plants

Urban wastewater is an important source of antibiotics in
aquatic environments. Treating wastewater reduces antibiotic
concentrations somewhat but does not eliminate them (see
below). It is widely observed that hospital wastewaters carrying
antibiotics drain into domestic sewer networks. Prior to discharge,
hospital wastewater is rarely treated. Mixed wastewater (domestic
mixed with hospital wastewater) is treated at STPs in metropolitan
cities. However, the majority of small cities and towns lack a
wastewater treatment facility resulting in direct discharge of the
mixed sewage into environmental matrices. Diwan et al. (2010)
studied the antibiotic concentrations in hospital wastewater at the
point of discharge and downstream in a sewage network in Madhya
Pradesh (Northern region of India) (Table 3). They found a positive
correlation between antibiotic prescription and concentration in the
wastewater. Surprisingly, the concentrations of ofloxacin,
ciprofloxacin, norfloxacin and levofloxacin were higher
downstream than in the hospital effluent (Diwan et al, 2010).

TABLE 3 Fluoroquinolone antibiotics reported in Ujjain hospital
wastewater and the sewer it drains into (Madhya Pradesh, Northern
region of India) (Diwan et al., 2010).

Antibiotic Point 100 m downstream from
(ug L™ of the discharge point
Discharge
Ofloxacin 4.5 7.5
Ciprofloxacin 2183 236.6
Norfloxacin 6.4 29.6
Levofloxacin 5 8.8

Frontiers in Antibiotics

This could be due to temporal fluctuations in concentrations or
volume flows, also mixing in the sewer network may have been
incomplete. Since upstream concentrations and flows were not
measured, a mass balance cannot be calculated, which highlights
the importance of effective study design and reporting (Hassoun-
Kheir et al., 2020; Hassoun-Kheir et al., 2021).

Seasons play an important role in determining the antibiotic
consumption rate and therefore, the detection frequency and
concentration in the wastewater, there may also be changes in the
volume of wastewater produced per person. A study by Diwan et al.
(2013) on temporal and seasonal variations of eight antibiotics of four
different classes in two hospital effluents suggests that typically,
antibiotic concentrations were highest in the winter followed by
rainy and summer seasons, although this pattern is not followed by all
antibiotics and sample types (Figure 3; Supplementary Table S1). This
could be attributed to a high consumption rate due to the high
number of infections in winter and rainy seasons and therefore high
concentration of hospital effluents. Low concentration in summer
was attributed to high microbial activity and environmental factors
enabling photodegradation (due to intense sunlight) and degradation
(due to high temperature). In addition, the concentrations can also be
influenced by sewage flow rate. It was also estimated that 89 x 107, 1
x 107 and 25 x 107 ug L™ day™ of fluoroquinolones, metronidazole
and sulfamethoxazole antibiotics are released by a 100-bed hospital
into the sewer network (Diwan et al., 2013). Further, concentrations
in grab samples were higher than in the composite samples (Figure 3;
Supplementary Table S1). Corresponding samples from two hospital
effluents were pooled so the reported values should be regarded as
averages (Supplementary Table S1). The data confirms that the time
and method of sampling influence the frequency and concentrations
of antibiotics detected in the samples. In another study, Diwan et al.
(2010) observed relatively high concentrations and a greater number
of antibiotics in the afternoon compared to the forenoon, which could
be attributed to consumption and excretion time patterns. While the
study dates back more than a decade, hospital wastewater treatment
has not improved despite a growing economy and infrastructure
development and the situation is still similar across Indian cities.

frontiersin.org


https://doi.org/10.3389/frabi.2024.1337261
https://www.frontiersin.org/journals/antibiotics
https://www.frontiersin.org

Rathinavelu et al.

N

Concentration (ug L™")

Ccs GS Cs GS Ccs GS Cs
CIp FQ LEV MET

FIGURE 3

ol‘ ll.J.L_.L-l]

10.3389/frabi.2024.1337261

Season
. Rain
. Summer

Winter

Ccs GS Cs GS Cs GS
NOR OFL SUL

Antibiotics observed during winter, rainy, and summer seasons in two hospital effluents. CS, Composite sample; GS, Grab sample; CIP, Ciprofloxacin;
LEV, Levofloxacin; OFL, Ofloxacin; NOR, Norfloxacin; FQ, Fluoroquinolones; MET, Metronidazole; SUL, Sulfamethoxazole (Diwan et al.,, 2013). Data

can be found in Supplementary Table S1.

Further, ineffective wastewater management and illegal discharge
of treated and untreated wastewater into sewer networks by
pharmaceutical industries remains a problem, despite the discharge
rules and regulations in India limiting BOD, COD, TSS NH;-N, P,
and others but not antibiotics (Supplementary File S1). Liibbert et al.
(2017) reported the following concentrations of antibiotics in the
sewer networks of Patancheru industrial area, a pharmaceutical hub
in Hyderabad (Southern India) in ug L% moxifloxacin (7.1-694.1),
levofloxacin (BDL-2.2), ciprofloxacin (BDL-9.4), ampicillin (BDL-
29.1), linezolid (13.6-37), clarithromycin (BDL-13.5) and
doxycycline (BDL-14.9) (Liibbert et al., 2017). Ultimately, sewage
carrying antibiotics from different sources either ends up in an STP or
is discharged into nearby surface waters from where it may enter
other environmental matrices. In Chennai, South India, Arun et al.
(2022) investigated the presence of 18 antibiotics in water sources and
STPs. The detection frequencies of fluoroquinolones (up to 100%)
were high in STPs. The Buckingham Canal showed higher antibiotic
concentrations than the Adyar and Cooum rivers, likely due to direct
sewer outfalls, solid waste dumping, low dilution, and low flow in the
narrow and stagnant Buckingham Canal. The research highlights the
potential risks due to antibiotic resistance in surface waters and
suggests that direct sewage outlets are significant contributors to
water contamination in Chennai.

Frontiers in Antibiotics

The drainage and sewerage systems and STPs in India are not
built as fast as the cities grow and are poorly regulated and
monitored, as a result a large fraction of wastewater is not treated
(Central Pollution Control Board, 2021). The sewage generated in
urban centres alone stands at 72,368 million litres per day (MLD).
This is much higher than the total wastewater treatment capacity of
36,668 MLD of which the operational capacity is 26,869 MLD and
the utilization capacity is even lower at 20,235 MLD. Out of 1,631
STPs, 1,093 are functional and only 578 (12,200 MLD) comply with
the discharge norms. It is estimated that 63 — 72% of the accounted
sewage is discharged without treatment (Central Pollution Control
Board, 2021). Clearly, the existing treatment capacity is not enough
to cater for the 1.4 billion population with a wastewater generation
capacity of 148 litres per capita per day (80% of 185 LPCD). The
most employed wastewater treatment technologies include
sequencing batch reactors (SBR), activated sludge process (ASP),
upflow anaerobic sludge blanket (UASB) reactors and moving-bed
biofilm reactors (MBBR) as well as a large variety of other
technologies such as extended aeration (EA), fluidized aerobic
bed (FAB) reactors, oxidation ponds (OP) and waste stabilization
ponds (WSP). Figure 4 presents the percentage distribution of
different wastewater treatment processes across India (Central
Pollution Control Board, 2021).

frontiersin.org


https://doi.org/10.3389/frabi.2024.1337261
https://www.frontiersin.org/journals/antibiotics
https://www.frontiersin.org

Rathinavelu et al.

FIGURE 4

10.3389/frabi.2024.1337261

STP
ASP

| =

FAB

B weer

oP

B omer

SBR

[ uass

WsP

Distribution of different wastewater treatment processes across India (Reproduced from National Inventory of Sewage Treatment Plants) (Central
Pollution Control Board, 2021). ASP, Activated sludge process; EA, Extended aeration; FAB, Fluidized aerobic bed reactor; MBBR, Moving bed biofilm
reactor; OP, Oxidation Pond; SBR, Sequencing batch reactors; UASB, Upflow anaerobic sludge blanket; WSP, Waste stabilization pond. SBR is the
most commonly employed (490 STPs) with a treatment capacity of 10,638 MLD followed by ASP (321 STPs, 9486 MLD), MBBR (201 STPs, 2032 MLD)

and UASB (76 STPs, 3562 MLD).

The influent, effluent, and sludge concentrations of antibiotics
in STPs treating domestic sewage and employing ASP in Udupi,
Manipal, Coimbatore and Chennai in the Southern region as well as
Saidpur and Beur in the Northern region is presented in
Supplementary Table SI (Subedi et al., 2015; Subedi et al., 2017;
Arun et al., 2022). The influent and effluent of two STPs in Western
India (locations not specified), employing a facultative aerated
lagoon and cyclic activated sludge process followed by
chlorination, carried antibiotics such as azithromycin,
ciprofloxacin, levofloxacin, and sulfamethoxazole. The differences
in inlet antibiotic concentration between the two STPs were
speculated to arise from spatial variation in antibiotic usage,
prescription patterns in the regions where the STPs were located
and zonal planning. STP-1 was located in an area with relaxed
regulations where illegal discharge of wastewater by industries and
hospitals could occur. STP-2 was located in a better planned zone
with strict regulations. The amoxicillin concentration was higher in

TABLE 4 Amoxicillin reported in the influent and effluent of Vasankunj
STP (Delhi) during 5 sampling campaigns between October and March
(Mutiyar and Mittal, 2013).

Sampling Effluent
Campaign (ug L™
1 0.0614- 0.065 0.0531 - 0.058
2 0.0882 - 0.1408 BDL* - 0.0625
3 0.0539 - 0.0981 0.0229 - 0.0233
4 BDL* - 0.0367 BDL*
5 0.0644 - 0.1726 0.023 - 0.0521

*BDL, Below Detection Limit.

Frontiers in Antibiotics

the influent than the effluent of Vasantkunj STP (Delhi) in samples
collected between October and March (years of study not reported)
during 5 sampling campaigns, which again confirm the seasonal
influence on antibiotic consumption and detection in sewage
(Mutiyar and Mittal, 2013) (Table 4).

Seasonal changes also influence the influent antibiotic
concentrations with the highest concentrations in winter followed
by summer and monsoon, largely owing to seasonal infections in
winter and dilution during monsoon (Mohapatra et al., 2016). Some
examples: The amoxicillin concentration in the effluent of
Vasantkunj STP (Delhi, North India) employing extended
aeration was up to 0.0625 pg L' (Mutiyar and Mittal, 2013).
Ciprofloxacin in the effluent of an STP in Nagpur (West India)
employing MBBR was 438 pug L' (Saxena et al,, 2021). An STP in
Mangalore (Karnataka, Southern India) employing UASB
discharges up to 0.029 ug L™ of trimethoprim, sulfamethoxazole,
clindamycin and 0.31 pg L of lincomycin (Subedi et al.,, 2017).
Clearly, the antibiotic concentrations reported in the effluents and
sludge across India further confirm the inefficiency of existing STPs
to remove the antibiotics (Figure 5). The sludge and treated effluent
from STPs are also used for fertilization or irrigation of agricultural
fields. For instance, effluent from three STPs in Karnataka (South
India) treating mixed wastewater (hospital and domestic) by the
extended aeration activated sludge process is reused for agriculture
post disinfection. However, the effluents during pre-monsoon,
monsoon and post monsoon months carried sulfamethoxazole,
trimethoprim, chloramphenicol, erythromycin, and ampicillin at
varying concentrations. The effluent from another STP, draining
into underground drainage post treatment, also carried these
antibiotics (Prabhasankar et al., 2016). Similarly, another STP that
employs ASP in Delhi (North India) also discharges secondary

frontiersin.org


https://doi.org/10.3389/frabi.2024.1337261
https://www.frontiersin.org/journals/antibiotics
https://www.frontiersin.org

Rathinavelu et al.

10.3389/frabi.2024.1337261

Sample D Inﬂuent Effluent Azithromycin Enrofloxacin Norfloxacin Sulfamethazine
Antibiotic Ciprofloxacin Erythromycin Ofloxacin Sulfamethoxazole
Clindamycin Lincomycin Roxithromycin Trimethoprim
10 04
—
=
=
[}
=4
=
c
o
=
Y
s
c
o}
o
c
Q
O 5 0.2
0 L - l oo Kl Z l_*i_ﬂl_.- .ljl
el el el © @ @ @ E S 20008 3 388853 ELEELCEnE N0
T © © © T © © ®©
g g g . 5 N N E B Eg88533853533333838222228ss5s3
< £ < 5 T ] T DDDDZZZZZZZZZZZZZZO0DOD0Dgo oo
© © © c c c < C T rEEEE=E========&=3 0o ot EEE
s 5 5 < T T T S a3 3 EEEEEEEEEEEEEEZZ3388838
g £ £ = 2 2 < EEEECSESS RS SEEEEESEER G
> > = - = = e I B iy i
o s . o [} [} [} T8 @ 8@ T 8T 8T T LLLLLwNnOO 3555
T T © S S S b5 S ccEccccEco688 9 ST T° T
3 3 3 S ] s s $3500600038606888% 5555
= = i =l = = = = cccoccoccoccc9a9aa
T ] ] OCO0O0000000O0 EEEE
e €L - QO O O O
[SHCNeNE]
STP Location STP Location

FIGURE 5

Comparison of antibiotic concentrations in influent and effluent across various STPs. Each antibiotic is represented by a distinct colour, with the
plain bars denoting influent concentration and hatched bars indicating effluent concentration. Note the two different scales for the y-axis
representing the concentration in ug L™, while the x-axis lists the STP locations.

effluent with sulfamethoxazole (200 pg L™') into an irrigation canal.
Moreover, during rainfall events, STPs may receive diluted
wastewater above the holding and treatment capacity, resulting in
discharge without treatment or partial treatment that introduces
antibiotics into the receiving waters.

Figure 5 shows the concentrations of various antibiotics in different
STPs in influent (input) and effluent (output). The difference between
the influent and effluent concentrations indicates the effectiveness of
the STP in reducing the antibiotic concentration. In some STPs, specific
antibiotics show significant reductions from influent to effluent,
suggesting effective treatment processes, for example ciprofloxacin. In